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4  Test Summary

Test Item Section in CFR 47 Result
Antenna requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
Channel Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass
Band Edge 15.247(d) Pass
Spurious Emission 15.205/15.209 Pass

Remark: Test according to ANSI C63.10:2013.
Pass: The EUT complies with the essential requirements in the standard.
N/A: Not applicable.

Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 9kHz ~ 30MHz + 4.34dB (1)
Radiated Emission 30MHz ~ 1000MHz + 4.24dB (1)
Radiated Emission 1GHz ~ 26.5GHz + 4.68dB (1)

AC Power Line Conducted 0.15MHz ~ 30MHz +3.4508B 0

Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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5 General Information

5.1 General Description of EUT
Product Name: IPTV Set-top box
Model No.: MAG425A
Serial No.: N/A

Sample(s) Status

Engineer sample

Operation Frequency:

2412MHz~2462MHz (802.11b/802.11g/802.11n(H20))
2422MHz~2452MHz (802.11n(H40))

Channel numbers:

802.11b/802.11g /802.11n(HT20): 11; 802.11n(H40): 7

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum (DSSS)
802.119/802.11n(H20)/ 802.11n(H40)

Orthogonal Frequency Division Multiplexing (OFDM)

Data speed (IEEE 802.11b):

1Mbps, 2Mbps, 5.5Mbps, 11Mbps

Data speed (IEEE 802.119):

6Mbps, 9Mbps, 12Mbps, 18Mbps, 24Mbps, 36Mbps, 48Mbps, 54Mbps

Data speed (IEEE 802.11n):

Up to 300 Mbps

Antenna Type:

Internal Antenna

Antenna gain:

2.66dBi(declare by applicant)

Power supply:

DC 12v

Remark:The Antenna Gain is supplied by the customer.BlueAsia is not responsible for this data

BlueAsia Technology Services(Shenzhen) Limited
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Operation Frequency each of channel
Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Frequency (MHz)
Test channel
802.11b/802.119/802.11n(HT20)

Lowest channel 2412MHz

Middle channel 2437MHz
Highest channel 2462MHz

Test channel 802.11n(HT40)
Lowest channel 2422MHz

Middle channel 2437MHz
Highest channel 2452MHz

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com
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5.2 Test mode
Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply
condition. So the report just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b 802.11g 802.11n(HT20) 802.11n(HT40)
Data rate 1Mbps 6Mbps 6.5Mbps 13.5Mbps
5.3 Description of Support Units
Manufacturer Description Model Serial Number
Lenovo Notebook E470C PF-10FB5C
computer
5.4 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
e FCC — Designation No.: CN1252
BlueAsia of Technical Services(Shenzhen) Co., Ltd has been registered and fully described in a report
filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in files. Designation CN1252.
oISED — CAB identifier No.: CN0028
BlueAsia of Technical Services(Shenzhen) Co., Ltd has been registered by Certification and
Engineering Bureau of ISED for radio equipment testing with CAB identifier CN0028
5.5 Test Location
All tests were performed at:
All tests were performed at:
BlueAsia of Technical Services(Shenzhen) Co., Ltd.
IOT Test Centre of BlueAsia
No. 448 Bulong Road, Bantian Street, Longgang District, Shenzhen, China
Telephone: TEL: +86-755-28682673 FAX: +86-755-28682673
No tests were sub-contracted.
BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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6 Test Instruments list
Radiated Emission:
. . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
1 3m SAC SKET Im*em*6m 966 06-10-2018 06-09-2023
2 Broadband Antenna SCHWARZBECK VULB9168 Poé)gjg? 07-14-2019 07-13-2021
01892
3 Horn Antenna SCHWARZBECK 9120D P-00331 07-14-2019 07-13-2021
4 EMI Test Software EZ EZ N/A N/A N/A
5 Pre-amplifier SKET N/A N/A 7/4/2020 7/3/2021
6 Spectrum analyzer Rohde & Schwarz FSP40 100817 714/2020 71312021
7 EMI Test Receiver Rohde & Schwarz ESR7 101199 4/20/2020 4/19/2021
8 Controller SKET N/A N/A N/A N/A
9 | Vector Signal Generator Agilent E4438C MY45§ 92 05-24-2020 05-23-2021
10 | Signal Generator Agilent E8257D MY4432025  05.24.2020 | 05-23-2021
11 Coaxial Cable BlueAsia BLA-XC-02 N/A N/A N/A
12 Coaxial Cable BlueAsia BLA-XC-03 N/A N/A N/A
13 Coaxial Cable BlueAsia BLA-XC-01 N/A N/A N/A
Conducted Emission
. . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) | (mm-dd-yy)
1 EMI Test Receiver Rohde & Schwarz ESPI3 101082 4/20/2020 4/19/2021
AKK180
2 LISN AT AT166-2 6000003 12/17/2019 12/16/2020
3 LISN Rohde & Schwarz ENV216 3560.6550.15 7/4/2020 7/3/2021
4 EMI Test Software EZ EZ N/A N/A N/A
Temperature Humidity| .
S Chamber Mingle TH101B N/A 07-19-2020 | 07-18-2021
6 Coaxial Cable BlueAsia BLA-XC-05 N/A N/A N/A

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com
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RF Conducted Test:
. . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
1 Spectrum Analyzer Agilent N9030A MY50510123 12/17/2019 12/16/2020
2 Spectrum analyzer Rohde & FSP40 100817 71412020 71312021
Schwarz
3 Vector Signal Generator Agilent E4438C MY45092582 05-24-2020 05-23-2021
4 Signal Generator Agilent E8257D MY44320250 05-24-2020 05-23-2021
5 Power Sensor D.AR.E RPR3006W 17|0021758NO 05-24-2020 05-23-2021
6 Power Sensor D.AR.E RPR3006W 17|002;58NO 05-24-2020 05-23-2021
7 DC Power Supply LODESTAR LP305DE N/A 07-19-2020 07-18-2021
Temperature Humidity .
8 Chamber Mingle TH101B N/A 07-19-2020 07-18-2021

BlueAsia Technology Services(Shenzhen) Limited
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7 Test results and Measurement Data
7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement;

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antenna is External Antenna, the best case gain of the antenna is 2.66dBi

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com
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Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI C63.10: 2013

TestFrequencyRange:

150kHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9kHz, VBW=30kHz

Limit:

Frequency range Limit (dBuV)
(MH2) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

1.

The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.), whichprovides a
500hm/50uH coupling impedance for the measuring equipment.

The peripheral devices are also connected to the main power through
a LISN that provides a 500hm/50uH coupling impedance with 500hm
termination. (Please refer to the block diagram of the test setup and
photographs).

Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.4: 2014 on conducted measurement.

Test setup:

Reference Plane

| LISN |

AUX
Equipment

Test table/Insulation plane

40cm 80cm

AC power

E.U.T

EMI
Receiver

Ramamk:

EUT Egquipment Under Test

LIS Line impedence Stabilization Nebtwork
Test table height=0 8m

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com
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Measurement data
Line:
EUT: IPTV Set-top box Probe: L1
Model: MAG425A Power Source: AC120V/60Hz
Mode: Wifi mode Test by: Eason

Temp./Hum.(%H):  26°C/60%RH

30
o Fwﬁ“ Al %A&W -
in “"‘H ANE
oo
[IRET] 30000
Site L1 Temperature:
Lirnil: FOC Class B Conduclion]QF) Povmpas Humdity: 1&
EUT:
WU
Mode: 2,45 WIF| mode
Mol
Feading Comrect  Measure-
Mo, Mk Freq. Level Factor mer  Limit Ower
Ui o dBuv [+ - By dBuy a8 Celscior Commenl
1 0538 4177 .81 51.58 65.7%2 -14.21 QP
2 0.1538 2626 881 30T 5579 1972 AVG
3" 0.2020 3995 080 4875 B35 -1306 QP
4 02020 24.50 .80 34,30 53.53 1923 ANG
5 0.2380 3304 086 4380 B217 -183T QP
B 0.23B0 2150 BAE 3145 5217 2072 AVG
7 05560 2895 66 3B61  GGO0 173 QP
B 0.5580 1573 0E6 2530 4600 2061  AVG
] 1.6460 2256 072 32.28 5600 2372 ]2
0 16460 1716 072 2688 4600 1892 AVG
11 B3ZE0 22T 076 3247 BOOOD 27 EI 0 OF
12 BE260 B.56 .76 16.32 5000 - EBE AVG
BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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EUT: IPTV Set-top box Probe: N
Model: MAG425A Power Source: AC120V/60Hz
Mode: Wifi mode Test by: Eason
Temp./Hum.(%H): 26°C/60%RH
Conducted Emission Measurement
Fio il #5 ke ORI 1113 Time: 1%:50:54
BLD AV
m
. x FIOL Class B Condeciion|BP)
|
50 ..-"'-.___. T i Core i
&0
r' |r hl || Ll h
i 15 H I |
]
H &l w hq" 1] n
0
]
oo
015 [ M)
Site Phage
Limit: FCC Class B Conduclion) 0P} Powmer Humsit: %
EUT:
WU
Mode: 2,45 WIF| mode
Mol
Reading Comect Measure-
Mo, Mk Fraq. Levvad Factar ment Limit  Owver
WHZ B &8 B dBu 8 Dol Commen
1- 01819 3@ 981 40,52 G440 -14.BB QP
2 01819 2500 4.1 5.1 54.40 -18.68 AVG
3 02100 3355 8.81 43,36 63.21 -19.85 QF
4 0.2100  21.33 0,81 3114 5321 2207 AVG
5 0.5740 2788 6.65 37.53 56.00 -18.47 ap
[ 0.5740 1520 .65 24.85 46.00 -H15  AVE
i 0.8340 1983 B.85 20.43 58.00 -28.52 QP
B 08340 1433 0.65 23.94 46.00 -2202 AVG
o 1.5080 187E 073 2E51 56.00 -37.40 (W]
10 1.6980 1269 8,73 22,32 4600 -Z36E  AVG
1 8540 2232 0.76 32.08 60.00 -27.02 aF
12 81540 7.54 0.76 17.30 50.00 -32.70 ANG

Notes:
1. Aninitial pre-scan was performed on the line and

neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak

emission.
3. Final Level =Receiver Read level + Correct factor
4. Correct factor = LISN Factor + Cable Loss

If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet both
limits and measurement with the average detector receiver is unnecessary.

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com
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7.3 Conducted Peak Output Power

Page 14 of 63

Test Requirement: FCC Partl15 C Section 15.247 (b)(3)
Test Method: KDB558074 D01 DTS Meas Guidance V05
Limit: 30dBm
Ve SEL Power Meter
i Y Y |
i |
ElEE
=== E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data
Please Refer To Appendix: AppendixC For Details

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com
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7.4 Channel Bandwidth

Test Requirement:

FCC Partl5 C Section 15.247 (a)(2)

Test Method:

KDB558074 D01 DTS Meas Guidance V05

Limit:

>500KHz

Test setup:

Spectrum Analyzer

o i o
VN o o |

Page 15 of 63

]
o i o

- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Please Refer To Appendix: AppendixA For Details

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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7.5 Power Spectral Density

Test Requirement:

FCC Part15 C Section 15.247 (e)

Test Method:

KDB558074 D01 DTS Meas Guidance V05

Limit; 8dBm/3KHz
Test setup: Spectrum Analyzer
o o |
f"\-\ o I |
o o |
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Please Refer To Appendix: AppendixD For Details

BlueAsia Technology Services(Shenzhen) Limited
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7.6 Band edges

7.6.1 Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

KDB558074 D01 DTS Meas Guidance V05

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 30 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

e Y o o |
f\\ o Y s o
e Y o o |
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Please Refer To Appendix: AppendixE For Details

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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7.6.2 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI C63.10:2013

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2390MHz, 2483.5MHz to 2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Above 1GHz Average 1MHz 3MHz Average
Limit: Freguency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 22.00 Peak
Test setup:

[
Test Antenna«

<lm .. 4m>v!
Tum Tables -

A

<150cn .|

= | Receiver: H Preamplifiers

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: For frequencies above 1GHz, the field strength limits are based on average limits. However,
the peak field strength of any emission shall not exceed the maximum permitted average limits

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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specified above by more than 20 dB under any condition of modulation. For the emissions whose peak
level is lower than the average limit, only the peak measurement is shown in the report.

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com
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Measurement data:

802.11b (worst case of ANT1)

lowest channel

Radiated Emission Measurement

Page 20 of 63

Fila \RE Data 239 [Drate: EO2OV1DN2E L Timer |- °F 428057
M50 dlaim
e A
S
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/
e f H
/ \
- Ay r-cl_'r-'.:m:|-||-'}L|J,-"'“~.L
lr.l "-‘- - =
5 /
- ffx",ﬁf FCC Par15 Y]
- #WW %
- i
5
150
ZN0.000 FXr2 2334.00 FME 00 235800 FYr.on 230200 b T 240600 A MHz
Site Polarization: Vertical Tamparatura:
Limit: FCC Part15 (PK) Power:  ACI20VEDHz Hurricity: %
EUT: IPTV Set-top box Digtance: Im
M/N: MAGAZ5A
Mode: 802 118-2412-PK
Maote: 2.4G WIFI
Reading Correct Maeasure- Antenna  Table
Mo, Mk, Freq. Level  Factor  ment  Limit  Ower Height Degree
MHz dBuy a8 dSuvim dBuvim 48 Datector =] degres  Commsnt
1 2310000  B7.20 -14.30 42.80 7400 -3110 paak
2 2385960 TS50 -13.96 51,84 T400 1216 peak
3 % 2385960 5919 -13.96 45.23 5400 BT OANG
4 2390000  T0.48 -13.95 56.54 T4.00 -17.46 peak
5 2380000  51.54 -13.485 3r.5a 5400 -1641 AVG

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com
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Report No. : BLA-EMC-201909-A0402

Radiated Emission Measurement

Page 21 of 63

Fila :RE Data =49 Diate: 2020010628 L Timer |- 'F 4:36:01
ML diuvim
on Hrﬁr"v-"\,\l.
a0 A \
i} "lll ll'
L Padt18 )
[ &
m II,-'HF\UI III\»J/ H'I,
& .u'JI FCC Pad15 IAY]
50 '*t.».f"ﬂ ¥
WP S PR U
L x
1}
F. 1}
mn
FN0B00 X 0 134,00 Fa T 235800 FIP0.00 238200 P TN 2406.00 HB0.00 MHz
Sita Polarization: Horizontal Temparature:
Limit: FCC Part15 (PK) Power;  AC1200B0Hz Humidity: %
EUT: IFTV Set-top box Distance: 3m
BN MAGAZ5A
hMode: 802 11B-2412-PK
Maote: 2.4G WIFI
Reading Cormect Measure- Anlenna  Table
Mo. Mk.  Freq. Level  Factor ment  Limit  Over Height  Degres
MHz dBuY L] dBuvim dBUvm 48 Datacton =il degres  Commeant
1 2310.000 5857 -14.01 44 56 7400 -29.44 paak
2 2390000 6514 -13.62 51.52 7400 -22485 pesk
3 0% 2390000 5213 1362 38.81 5400 1549 AVG

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



T BLUE ASIA
Report No. : BLA-EMC-201909-A0402

Highest channel
Radiated Emission Measurement

File \RE Daka #42
MO0 dBaim

Deate: FO20V1INED L

Page 22 of 63

Time: |- °F 4:50:16

1] ' &3 %

FCL Paillh |FE]

Fa
o

1 “‘-’_'.f-\"-\-‘\ FCC Fad15 |AY]

2452000 2456 00 246160 G640 2420

24TE. 0 2400.80 2485 B

2490.40 250000 MHz

Site

Limit: FCC Part15 (PK)
EUT: IPTV Set-top box
MAN: MAGA25A

Mode: BOZ 11B-2482-PK
Mate: 2.4G WIFI

Polarization: Wertical
Power: ACTINBDHE

Digtance: m

Temparature:
Hurridity: k]

Reading Correct Measure-
Mo, Mk.  Freg. Leved  Factor fmaent

Anlenna Table

Limit  Ower Height

Degres

MHz dsu =] dEulim

dBuhtm 48 Detacion cm

degree  Comment

2483500 &v40 1330 53.20

7400 -2010 peak

7400 -2887 peak

1
2 2500000 5845 -13.42 45.03
3 % 2483500 5000 1350 36.50

54.00 750 AMG

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 23 of 63
Radiated Emission Measurement
Fila :RE Diata 843 [hane: 202001 V20 AL Time: [ °F 45330
1120 e
1z
a2 ,a—ffm \‘-—‘
~ ““\\
Erd
’}{ k\k FLL Panti jPE)
Fr Y o~
o “\h_u‘..
&2 \\‘f‘u .
\11 “ l_/"""\-..m_k FLT Pat 15 |AV]
52
4z %
1
2
120
2452000 245600 246160 MEEA0 247120 MTE00  2BOB0  MESED  2490.40 500 00 Mz
Site Polarization: Horizontal Temparature:
Limit: FCC Part15 [PR) Power,  ACIZ0VIBOHZ Hurricity: ®
EUT: IPTV Sei-top box Distance: 3m
BN MAGA254
Mode: BO2 11B-2462-PK
Mate: 2.4G WIF
Reading Correcl Measure- o Antenna Table
Mo. Mk, Freq.  Level  Factor  ment  Limit  Over Height  Degres
MHZ = =3 dSuvim  dBuvim 9B Detester cm degree  Commet
1 2483500  &7.50 1311 54.39 T4.00 -19.681 peak
2 2500000 5860 0 -13.02 46.58 7400 -27.42 pesk
3 ¢ MBRISN0 5536 1311 4235 5400 175 ANG

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 24 of 63
802.11G
lowest channel
Peak Value
Radiated Emission Measurement

Fila ‘RE Data 243 Dhate: 202001 D429 1L Timer |- F 50805

MO0 dBim

Va0 I.-""“"“'\J‘“”_ “.ll
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= - ”{J"‘J FLE le1blPIT.|L'hJ.

T Ifr" i

= /rwj FCC Pad15 |AY)]

5 ..J-d" _Nf‘ww

3 B s b e ",.f-“.ﬁ"l'j

A0

0

b

mn

ZN0000 ZXZZ00 233400  ZMGE00 235000  ZIVO.00 Z3BZ00  ZEMA00  24D6.00 243000 MHz

Sita Polarization: MHorizontal Temparature:
Limit: FGC Part15 (PK) Power,  ACI20WEIHZ Hurmidity: S
EUT: IPTV Sei-top box Distance: 3m

MM MAGH25A
Mode: 802 11G-2412-PK

Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo. Mk, Freq. Level  Factor ment  Limit  Over Height  Degres
MHz dBy s dBuvim dBisvim a8 Dftacion cm degree  Comimsan

1 2310000 5230 141 45.29 7400 -2871 paeak
2 % 2380000 B436 1362 T0.74 7400 -326 peak

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 25 of 63
Radiated Emission Measurement
Fila ‘RE Dita £50 Dhate: 202001 V29 1L Timer | F 51454
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/ FEE Part1% (P
T II' \\‘l,."o
. LWJ"N/J FLC Part15 1AY]
“ Mmmmwwlm
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k1]

k. 1]

oo

ZN00D0 Fer 2334.00 FME 0 235800 Pt ] 238200 P T 2006.00 203000 MMz

Sita Polarization: Vertical Temparaiure:
Limit: FCC Part15 (PK) Fower,  AC1I0WEDHZ Humidity: %
EUT: IFTV Set-top box Distamce: 3m

BN: MAGHZ5A
Mode: 802.11G-2412-PK

Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo. Mk.  Freq. Level  Factor ment  Limit  Over Height  Degres
MHz dBi s dBuvim dBiviim a8 Deftacion cm degres  Commsnt

1 2310000 5878 -14.30 44.48 7400 -29.52 paak
2 % 2380000 7382 -13.95 50.97 7400 -14.03 pesk

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 26 of 63
AVG Value
Radiated Emission Measurement
File [RE Dita 249 Date: 2020010429 1L Time | °F 5:11:24
1100 dBuvim
100
=0 lr_'_\__\r"d_\'\ll
[ L
0 I| -
FLC I'-'.nﬂbll 1
0 i T
.') Il"'\.
w0 -~ o
:I/ FCLC Fart15 AV)
50 E
d"'-l
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40 1 - N ___'__\_FH_,-c_.'U.._JL)wﬂ’
wl
b
o
ZN0.000 ZXF200 223400 FMEOD 235000  FIFO00 230200 2FM00  2406.00 24000 MHz
Sile Polarization: Horizontal Tomparature:
Limit: FCC Part15 [PK) Power;  ACTIO0VEOHZ Huricity: %
EUT: IPTV Set-top box Distance: Im

MM MAGAZEA
Mode: BOZ 11G-2412-AY

Mate: 2.4G WIF
Reading Correct Measure- Antenna  Table
Mo, Mk, Freq. Level  Factor  ment  Limit  Ower Height Degree
MHz B s dBuvim  dBuim dB Deflectr  cm degree  Commen

1 2310.000 4738 -14.01 33.38 5400 -20062 ANG
2 2390000 6540 -13.62 51.78 5400 -222  AVG

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402
Radiated Emission Measurement
Fila ‘RE Diata 851 Diate: 20200 V28 Ll Time: |- *F 515432
100 dBiim
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e
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Fl.'l'_'l'-'.nﬂbllll“ll
Tﬂ II
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[71] |
J.|I FCC Faitlh N
50 /.-‘""d‘ ll\"
4
n h— .
Fu
1o
ZN0O00 FIZ200 233400  ZME00 235800 ZIF000 230200  ZEA00 240600 A MHz
Site Polarization:  Vertical Tamparatura:
Limit: FCC Part15 [PK) Power:  AC120WEDHz Humidity: e
EUT: IPTV Set-top box Distance: 3m
MIN: MAGAZ5A
Bade: BO2.11G-2412-PK
Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo. Mk.  Freg. Level  Factor ment  Limit  Over Height  Degres
MHz dBuY o5 dsuvim  dBuwvim B Deteclr  cm degree  Commeant
1 2310000 4593 -14.30 363 54.00 -22.3T AVG
2 ° 2380000 5504 1395 4108 5400 -12.81 AVG

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com

Tel: +86-755-23059481

Page 27 of 63

Email: marketing@cblueasia.com



T BLUE ASIA
Report No. : BLA-EMC-201909-A0402

Highest channel
Peak Value
Radiated Emission Measurement

Page 28 of 63

Filg (RE Data #44 Dt 202001 29 B Timer | 45740
20 dBulim
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k- rd
P i e C L
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/ Y FCE Pani’ (PK]
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Ik"ﬁ.r'._ FIT Pant15 [AW]
52 oo 1
a2 M"“"“W’w
»
22
12.0
2452000 245600 246160 26640 24F.20 247600 240080 248560 240040 2500.00 MHz
Site Polarization:  VWertical Temparature:
Limit: FCC Part15 (PK) Power:  ACIIOVIBOHz Humidity: e
EUT: IPTV Set-top box Distance: 3m
BN MAGAZ5A
Mode: BOZ 11G-2452-PK
Mate: 2.4G WIFI
Reading Correcl Measure- o Antenna Table
Mo, Mk Freg, Level  Factor  ment  Limit  Over Height Degres
WHZ dBuY o5 dBuvim  dBuvim 9B Defector  om degree  Commenl
1 * 2483500 G264 =131 49.53 T4.00 -24.47 poak
2 2500.000  55.18 -13.02 46.16 T4.00 -27.84 peak

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 29 of 63
Radiated Emission Measurement

File :RE Data #46 Deate: D20V 2D 4L Time: T °F 5:02:44
10D dBim

1an f"'v"'fh“‘—k-..—\‘_’__.-uﬂ_\_ e _—r'\\\_\

5
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= |/ N

‘\.H FLE Pait1% [PK]
s

0

o
2452000 245680 246160 FAGE 40 24120 HFE. 0 400,80 2485 60 2490.40 2500.00 MHz

Sita Polarization: Horizontal Temparature;
Limit: FCC Part15 [PK) Power;  AC1I0WEDHz Hurmicdity: %
EUT: IPTV Sei-top box Distance: 3m

MM MAGAZ5A

Mode: 802 11G-2462-PK

Mate: 2.40G WIF|
Reading Correcl  Measure- Antenna Table
Mo. Mk, Freg. Level  Factor  ment  Limit  Ower Height Degres
MHZ dBuy e dBuvim dBuim 4B Datacton =] degree  Comment

1 " 2483500 75388 1311 G677 7400 -T23 paask
2 2500.000 6225  -13.02 48.23 TAOD  -24.77 pesk

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402

Page 30 of 63
AVG Value

Radiated Emission Measurement

File \RE Diaka 845 Deate; 2020010628 L Timer |- °F 500:34
MLy SVim
LLL
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P I B
il i Y
] I, FLCLC Paill% [PK]
! |
m f |
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FLCC Fad15 |AY]
=0 \1
—ah
A -
H"""—'—w-—-‘ﬂk an
£y L T e
H
o
2452.000 245600 246160 GG 40 24H.20 M6 D0 2400080 MES BD 2490.40 250000 MHz
Site Polarization:  Vertical Temparature:
Limit: FCC Part15 (PK) Power:  AC120WEIHZ Humidity. %
EUT: IFTVY Set-top box Digtance: Im
BN MAGHZ5A
Made: BO2.11G-2452-PK
Maote: 2.4G WIF|
Reading Correct  Measure- Antenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Haight  Degres
KHz dBuY [} BV dBuvim 48 Datacton =il degres  Commeant
1 " 2483500 5456 -13.50 41.06 54.00 -1294 AVG
2 2500000 4530 -13.42 31.97 54,00 -22.03 AVG

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com

Tel: +86-755-23059481 Email: marketing@cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 31 of 63
Radiated Emission Measurement
Fila :RE Diaka 247 Date: 202001 V2D L Timer T *F 504:30
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IIIl' -lI FLC Pait1% [PE]
il Y
\'«._\_\_
& =T -\-""L-_.,h FCC Part15 LAV]
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=0 l\\\
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40 e
u-\_'-"—"‘\f"‘\—\.mj
0
.
o
ME2000 MSEEN  24E1G0 MEEAD 247120 MTG00  2B0B0  MSSED 249040 50000 MMz
Site Polarization: Horizontal Tomparature:
Limit: FCC Part15 (PK) Power,  ACIZ0VEOHz Hurricity: %
EUT: IPTV Set-top box Digtamce: Im
MM MAGAZ25A
Mode: BO2 11G-2462-PK
Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo, Mk Freg. Level  Factor  ment  Limit  Over Height Degree
MHZ =T o8 dBwvim  dBuvim 9B Deector cm degree  Comment
1 * 2483500 6387 1311 5076 5400 -324 AVG
2 2500000 49,30 -13.02 36.28 .00 -17.72 AVG

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com
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Report No. : BLA-EMC-201909-A0402

802.11N20

lowest channel
Peak Value

Radiated Emission Measurement

Page 32 of 63

Fila :RE Diaka 852 Diate: 202001 (428 Ll Time: |- *F 5220:07
100 dBaie
1
a0 Irl.ll '||
1
= I FEI’.‘F'.uﬂblPL!
7 Zwﬂ"f \Lm,
= i FCC Paml5 JAY]
) —f
a0 :Wmmﬂfﬂw
0
F.
wa
FN0000 F3EZ00 33400 MO0 236800 23000 236200  ZFM00  Z406.00 A MHz
Site Polarization:  Vertical Temparatura;
Limit: FCG Part15 (PK) Power:  ACTI0WEIHz Humicity: %
EUT: IPTV Set-top box Distance: Am
MM MAGHZ5A
Made: BOZ11M20-2412-PK
Mate: 2.4G WIFI
Reading Correcl Measure- Antenna  Table
Mo. Mk, Freq. Level  Factor ment  Limit  Over Height  Degres
WHz dBuN i dBuvim  dBuvim 0B Deecty  cm degree  Commsant
1 2310,000 5755 -14.30 43.25 7400 -30.75 paak
2 % 2380000 TV.AL -13.95 G3.40 7400 1060 pesk

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com
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Report No. : BLA-EMC-201909-A0402

Radiated Emission Measurement

File \RE Daka 854
MD  dleim

Dt 202001 0v28 KL

Page 33 of 63

Timer |- 'F 5:24:28
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:H.memww
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2N0000 T2 0l 2334.00 a0 2350.00 Far ] 230200 e T 2406.00 2.0 MHz
Sita Polarization: MHorizontal Temparature:
Limit: FCC Part15 (PK) Power:  AC1I0WEIHZ Humidity: %

EUT: IPTVY Set-top box Distance: Im
MM MAGAZ5A
Bode: BOZ 11M20-2412-AY
Mate: 2.4G WIFI
Reading Correclt Measure- Antenna Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
MHz dBu 5 dsuvim  dBuvim 9B Detectr  cm degres  Commsant

1 2310000 5728 141 4325

7400 -30.75 peak

2 * 2390000 BEO06 1382 T1.44

7400 -2568 peak

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



T BLUE ASIA
Report No. : BLA-EMC-201909-A0402

AVG Value

Radiated Emission Measuremeant

File \RE Diaka B53
10D e

Deate: 202001 V20 L

Time: - °F 5201

Page 34 of 63

i,

L1

f-\'\"w—""
FCL r-..m.q%n

iy

E 1) o T s et
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o
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ZN0.0D0 FE2 (0 2334.00 EME 0 2358.00

ZXT0.00 2382.00 Fa T

240600

243000 MHz

Site
Limit: FCC Part15 (PK)

Polarization: Vertical
Power;  AC120WEDHz

Temparature:

Hurridity:

%

EUT: IPTV Set-top box Distance: 3m
M/N: MAG425A
Maode: BOZ 11N20-2412-AY
Mate: 2.4G WIFI
Reading Correct Measure- Antenna Table
Mo. Mk, Freg. Level  Factor  ment  Limit  Ower Helght  Degres
MHZ dBUY o5 dBuivim  dBwvim 9B Defectr cm degree  Comment

1 2310.000 4542 -14.30 3.2

5400 -22.88 AVG

2 % 2380000 55V -1385 41.81

5400 -1218 AVG

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402 Page 35 of 63
Radiated Emission Measurement
Fila ‘RE Data 855 Drate: 20200 V29 KL Time: |- *F 526:04
100 dBim
T
= |I FCC F.uﬂhlI%I
™ i i
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& ;l/#-" FCLC Pa1r -'-1-|“H“"\
" 3
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A0
‘ | d_,_w-m"’"/
k1] e it i S e
k.
o
ZN0.000 ZXZR00 233400  ZMG00  2IGR00 ZNVO.00 ZIBZO00  ZFMA00  2406.00 TAB0.00 MHz
Site Polarization: Horizontal Temparatura:
Limit: FCC Part15 (PK) Power:  AC120VEIHz Hurricity: %
EUT: IPTV Set-top box Distance: 3m
BN MAGHZ5A
Mode: 802 11M20-2412-AY
Mate: 2.4G WIFI
Reading Correcl  Measure- Antenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
fHz dBu i dBuvim  dBwim 9B Delestr  cm degree  Comment
1 2310000 44893 -14.01 30.82 54.00 -2308 AVG
2 % 2380000 6558 2 1382 5186 5400 -2.04 AVG

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481

www.cblueasia.com

Email: marketing@cblueasia.com



157 BLUE ASIA

Report No. : BLA-EMC-201909-A0402
Highest channel

Page 36 of 63

Peak Value
Radiated Emission Measurement
Fila :RE Daka 55 Dt 202001 V20 L Time: T °F 5:31:10
10D diie
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50000 245500 246000 26500 ZeF0.00 247500 240000 248500  2490.00 2500.00 MHz
Site Polarization: Horizontal Temparatura:
Limit: FCC Part15 (PK) Power;  ACTI0WEIH: Hurridity. %
EUT: IPTV Set-top box Distance: 3m
MM MAGHZ5A
Maode: 802 11N20-2462-PK
Mate: 2.4G WIFI
Reading Correcl  Measure- Antenna  Table
Mo, Mk, Freq. Level  Factor ment  Limit  Over Height  Degres
MHZ dsuY ] dsuvim  dBuvim 9B Detector  cm degree  Comment

1 % 2483500 7934 =131 G6.23 7400  -T77  peak

2 2500000 6220 -13.02 48.27 7400 -24.73 peak

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481
www.cblueasia.com

Email: marketing@cblueasia.com
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Report No. : BLA-EMC-201909-A0402 Page 37 of 63
Radiated Emission Measurement
Fila ‘RE Data #53 Dhate: 202001 D429 1L Timer |- F 536:27
MO0 dBuim
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50000 245500 2GD00 246500 247000 247500 240000 24ES00  2e90.00 250000 MHz

Site Polarization: Wertical Temparature;
Limit: FCC Part15 (PK) Power;  ACTIOWEIHZ Humidity: %
EUT: IPTV Set-top box Distance: 3m

MM MAGAZ5A
Mode: 802 11M20-2462-PH

Maote: 2.4G WIF
Reading Correcl  Measure- Antenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
WHZ dSuy oS dEuvim dBuvm i} Datacion =u] degree  Commeant

1 " 2483500 G378 -13.50 55.28 7400 1872 paak
2 2500000 &735 1342 43.93 7400 -30.07 peak

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com
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Report No. : BLA-EMC-201909-A0402

Page 38 of 63

AVG Value
Radiated Emission Measurement
Fila \RE Diaka 857 Diata: 202001 (428 L Time: | *F 5:33:56
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2450000 FASS00 246000 MESO00  2eF000  Z4TS.00  Z4B0.00 &S00 2400.00 50000 MHz
Site Polarization: Horizontal Temparatura:
Limit: FCC Part15 (PK) Power:  ACTIOWEIHz Humidity: %
EUT: IPTVY Set-top box Distance: Am
MM MAGHZ5A
Made: BOZ11M20-24G2-4
Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo. Mk, Freq. Level  Factor ment  Limit  Over Height  Degres
WHz aSu i dBuvim  dBuvim 0B Delectr  cm degree  Commeant
1 % 2481500 6465 1311 51.54 54.00 -2468 AVG
2 2500.000  46.20 -13.02 33.18 5400 -2082 AVG

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com
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Report No. : BLA-EMC-201909-A0402

Radiated Emission Measuremeant
Fila [RE Diata 259 Diate: 202001 V29 1L

10D dbeim

Page 39 of 63

Timee |- 'F 53808
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B T T L USRS,

FCC Pard 15 |AY]

HG0.000 245500 AEDOD  PAES 00

2470.00 247500 2480000 2485 00

2490.00 250000 MHz

Site
Limit: FCC Part15 (PK)

Polarization: Vertical
Power:  ACI20VEDHE

Temparature:
Humidity: k-

EUT: IPTVY Set-top box Distance: am
MM MAGAZ5A
Mode: BOZ 11N20-2462-AY
Maote: 2.4G WIFI
Raading Correct Measure- Antenna Table
MWo. Mk, Freq. Level  Factor ment  Limit  Owver Height  Degres
MHzZ B i dBuivim  dBivim 9B Delectr cm degree  Comment

1 " 24B3500 GOGE  -13.60 L 5400 -16.84 AVG

2 2500.000 4518 -13.42 Y

T8 5400 -2224 AVG

BlueAsia Technology Services(Shenzhen) Limited
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802.11N40
lowest channel
Peak Value
Radiated Emission Measurement

Fila ‘RE Diaka #E0 Dhate: 20200 V2 1L Timer | F G420

100 dBuim

1m0

JT e T e,
=0 II|' \
] .l'
/ FOE Par1% (PH)
]

T ."l I'.III'I

) Mwﬁ‘f FCC Part5 1AV] W

s t,,-r*

‘WWMMW‘

.

W0

0

mn

ZN0000 FXM00 213000 SSE00 2300 FEO00 ZI9400 MORDD 242200 HS0.00 MHz

Site Polarization:  Wertical Temperatura:
Limit: FCC Part15 (FK) Power,  AC120VEIHz Hurmidity: e
EUT: IPTVY Set-top box Distance: 3m

BN MAGHZ5A
Mode: BOZ.11N40-2422-PH

Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
MHz dsuv -] dBuvIm dBisviim da8 Deftacion cm degree  Comiman

1 2310.000 5734 -14.30 43.04 7400 -30.96 paak
2 % 2380000 T280 1395 58.95 7400 -1505 peak

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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Radiated Emission Measurement
Fila {RE Data #E2 Deate: 202001 V29 1L Time: - 'F 55027
MLy dlavim
(L]
_,-"H"--H—F—H-"H\’.l""‘-\—..lu-wu_.‘l
a0 ll,l'll II',
&0 / |
j' FEC r-'..anpt'l
! / '
,fyfwn' \\“-_-\.
.y
& ﬂ"w FCEC Pan 15 LAV
i
=0
ikmw
L]
k]
A
o
ZN00D0 FE4.0 233800 X2 0 236500 il 00 2394.00 2400000 202200 HS0.00 MMz
Sita Polarization: Horizontal Temparatura:
Limit: FCC Part15 (PK) Power:  ACII0WEDHZ Hurridity: %
EUT: IPTV Set-top box Digtance: Im
M/N: MAG4Z5A
Mode: 802 11N40-2422-PK
Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo, Mk, Freq. Level  Factor  ment  Limit  Ower Height Degree
MHz dBuy s dBuvim dBuvim 4B Datactor [=4] degres  Commsnt

1 2310.000  5E.82 -14.01 42.81 7400 -3119 paak
2 % 2390000  TVE1 -13.62 53.99 7400 -10,01 peak

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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AVG Value
Radiated Emission Measuremeant

File \RE Diaka #E1
10D e

Deate: 202001 V20 12

Page 42 of 63

Time: |- F 54350

F.

o

ZN0.0D0 X4 00 2338.00 X2 00 236500

XD 00 239400 2400 00

242200 245000 MMz

Site

Limit: FCC Part15 (PK)
EUT: IPTV Set-top box
M/N: MAG425A

Mode: BOZ T1N40-2422-44
Mate: 2.4G WIFI

Polarization: Vertical
Power;  AC120WEDHz

Digtance: Im

Temparature:
Humridiby: %

Reading Correct Measure-
Mo, Mk.  Freqg. Leved Factor mant

Antanna
Limit  Ower Height

Table
Degree

MHZ dBuy = dBuvim

dBuvIm 4B Dataoion m

degres  Commeant

1 2310.000 4480  -14.30 30.50

5400 -23.50 AVG

2 % 2390000 5865 -1385 45.70

5400 B30 AVG

BlueAsia Technology Services(Shenzhen) Limited
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Radiated Emission Measurement
File [RE Data #63 Date; 2020011 0¢28 it Timer I 55054
100 /e
100
0
& - ¢ parts
| FLL Paitl% [FE]
T II |\‘
) ] |
i FCC PariF AI"M—A{
5 i
.":--'.
40 P
W
] ~—
b
100 —
ZN0.000 ZXd00 233000  Zme00 236600 FE0 00 230400 240000 242200 2450.00 MMz
Sile Polarization: Morizontal Temparatura:
Limit: FCC Part15 (PK) Power;  ACTI0VE0H: Hurrichty: o
EUT: IPTV Sei-top box Distance: 3m
MM MAGAZ5A
Mode: BOZ 11N40-2422-80
Mate: 2.4G WIFI
Reading Correct Measure- Antenna Table
Mo. Mk, Freg. Level  Factor  ment  Limit  Over Height Degres
MHZ = oE dBwyim  dBudim 9B Defector  em degree  Commen
1 2310.000 4534 -14.01 3133 5400 -226T7 AVG
2 % 2380000 6507 -13.62 5145 5400 <255 ANG
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Highest channel
Peak Value
Radiated Emission Measurement
Fila :RE Diaka #64 Date: 02001 28 Il Time: I °F 5:53:58
LTI TP
100
e —— e e
0 ,.f" “/r i
4 hY
B | k! -
i ) FLE Part1% [PE]
FL] “'x‘
ﬂh"'"\""""gr_r\.ﬂﬂ
S0
40
n
20
mn
2430000 243700 244400 MS100 2450000 2S00 247200 M7A00  24D6.00 250000 MHz
Site Polarization: Horizontal Tomparature:
Limit: FCC Part15 (PK) Power:  ACIIOVIB0Hz Hurmicity: i
EUT: IPTV Set-top box Distance: 3m
BN MAGA2EA
Made: BOZ 11M40-2452-PK
Mate: 2.4G WIF
Raading Correct Measure- o Antenna Table
Mo. Mk, Freq.  Level Factor  ment  Limit  Over Height  Degres
MHZ B o5 dBuvim  dBuvim dB Deteclr  cm degree  Commeant
1 % 2483500 T5.32 -13.11 62.21 7400 -11.79 paeak
2 2500000 6954 -13.02 56.82 7400 -17.18 peak

BlueAsia Technology Services(Shenzhen) Limited
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Radiated Emission Measurement

Filg :RE Diaka BEG Diata; 2020010628 Ll Timer |- *F 558:54
LALINL . T
1on
0 j—— e
J.( -'-'-\-\.,—\.,-\_,—\_._.__,—.-—'h—..h‘.ll‘_.- Wl—ﬁﬂ“‘_\-\.‘
n .‘1\
\ FLE Pat15 [PK]
Y
&0
FCLC FPart15 JAY)
50 - MMM
4
T
0
o
24300000 F43T. 00 2444.00 FLE N 245800 HES (i 247200 247000 240600 2500 00 MHz
Site Polarization:  Vertical Temperatura:
Limit: FCC Part15 (PK) Power,  AC1IOWEOHz Humidity: %
EUT: IPTV Sei-top box Distance: 3m
N MAGHZ54
Mode: BOZ 1T1MN40-2452-PK
Mate: 2.4G WIFI
Reading Correct Measure- Antenna  Table
Mo. Mk.  Freg. Level  Factor ment  Limit  Over Height  Degres
MHZ dSiu s dSivim  dBuvim dB Detactor o degres  Comment
1 % 2483500 63.08 1380 48.58 7400 -24.42 peak
2 2500000 58300 1342 dd4 58 T4.00 -29.42 peak

BlueAsia Technology Services(Shenzhen) Limited
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AVG Value

Radiated Emission Measuremeant

Page 46 of 63

Fila :RE Diata 865 Dhate; 2020010028 1L Timer |- 'F 5:56:07
ML i
mn
a0
&l -r.ﬂ-l_“_ — o - -\--\-\.I
I.' ! FLE Paillh [PE]
- ] k
|JI III'|
& |I|I \\‘\\_‘_ FCC Fad15 |AY)
- )
=0 S
——.
i _1““"“:‘
0
Fa ]
mnn
24300000 243700 2444.00 24510 24508.00 HES 247200 AT D 240600 2500 .00 MHz
Site Polarization: Horizontal Temparatura:
Limit: FCC Part15 {PK) Power:  AC1I0WEDHz Humricity: %
EUT: IPTV Set-top box Distance: 3m
MM MAG425A
Made: BOZ 11N40-2452-4Y
Mate: 2.4G WIF|
Reading Correct Measure- Antenna  Table
Mo. Mk Freq. Level  Factor  ment  Limit  Over Height Degres
MHz B s dEuvim  dBuvim 4B Dretacior cm degres  Commant
1 % 2483500 6358 1311 50.47 54.00 -3.53 AVG
2 2500000 5282 -13.02 38.80 5400 1420 AVG
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Radiated Emission Measurement
Fila [RE Data 67 Dl 202001 29 it Timer ¥ °F G033
100 /e
100
k1]
= T W —— . FLE Pa1% [PE]
0 III '.\
& I||III Illl. FCT Parml5 JAY]
= | 3
/
w P \k J.Il\, 1
- "h”h“"—w—.m
F
1o
2430000 243700  Zaad 00 245100 245000  AMESO0 247200 247900 2406.00 250000 MMz
Site Polarization: Vertical Temparatura:
Limit: FCC Part15 (PK) Power; MG 20WE0H: Hurrichity: %
EUT: IPTV Set-top box Distance: 3m
MIM: MAG425A
Mode: BOZ 11N40-2452-4
Mate: 2.4G WIFI
Reading Correcl  Measure- Antenna Table
Mo. Mk, Freg. Level Factor  ment  Limit  Ower Height  Degres
MHz = oS dBuvim dBuvim 9B Detestr om degres  Commen
1 % 24831500 48947 -13.50 3567 5400 -1833 AVG
2 2500000 4458 -13.42 316 54,00 -2284 AVG
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7.7 Spurious Emission

7.7.1 Conducted Emission Method

Test Requirement:

FCC Partl15 C Section 15.247 (d)

Test Method:

KDB558074 D01 DTS Meas Guidance V04

Page 48 of 63

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

o Y o
f"\\ i [
o Y o
= 522 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Please Refer To Appendix: AppendixF For Details

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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7.7.2 Radiated Emission Method

Page 49 of 63

Test Requirement: FCC Part15 C Section 15.209

Test Method: ANSI| C63.10:2013

Test Frequency Range: 9kHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 100KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average
Limit: Frequency Limit (uVv/m) Value Mel;ssltjgﬁzneent
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP 3m
500 Average
Above 1GHz
5000 Peak
VeSS For radiated emissions from 9kHz to 30MHz

Tum Table+

Qi s
f

< 80cm :—.

= Test Antenna

A
é
é
2

%
4

| Receivern'}—' Preamplifier+ I—

For radiated emissions from 30MHz to1GHz

BlueAsia Technology Services(Shenzhen) Limited
www.cblueasia.com

Tel: +86-755-23059481
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A
<1lm .. 4m>v;

< 80cm =+ Tum Table-

i A

£
= | Receiver+ H Preamplifier+

For radiated emissions above 1GHz

Tum Table+ -

=150cm :.,

| Receiver: H Preamplifier+

Test Procedure:

The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

. The EUT was set 3 meters away from the interference-receiving

antenna, which was mounted on the top of a variable-height antenna
tower.

. The antenna height is varied from one meter to four meters above the

ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

. For each suspected emission, the EUT was arranged to its worst case

and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

. The test-receiver system was set to Peak Detect Function and

Specified Bandwidth with Maximum Hold Mode.

. If the emission level of the EUT in peak mode was 10dB lower than the

limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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Test results: Pass
Test voltage: AC120V 60Hz

Remark:

1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

2. For frequencies above 1GHz, the field strength limits are based on average limits. However, the peak field
strength of any emission shall not exceed the maximum permitted average limits specified above by more
than 20 dB under any condition of modulation. For the emissions whose peak level is lower than the average
limit, only the peak measurement is shown in the report.

Measurement data:
B 9kHz~30MHz

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB
lower than the limit line per 15.31(0) was not reported.

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
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B Below 1GHz

Page 52 of 63

BlueAsia Technology Services(Shenzhen) Limited

Mode: Transmitting mode Polarziation: Horizontal
Temp./Hum.(%H): 26°C/56%RH
Radiated Emission Measurement
Fila (RE Oska #5 Diafte: 20201 429 1L Time: [ F 20412
720 dBuvim
62
FCC Pait1h Clazs B
" |
J
iz
- ¥ . 7 WJ""W
‘ / Mw
W
“F WW i
12
2
K|
Mo 40 50 60 [MHz] 00 00 500 GO0 JOO 1000000
Site Polarization: Horizontal Temparatura:
Limit: FCGC Part15 Class B Power,  ACTI20VEIHZ Humidty. %
EUT: IPTVY Set-top box Distance: Im
BN MAG42Z5A
Maode: 2.4G WIFI mode
Maote:
Reading Correct  Measure- o Antenna  Table
Mo. Mk, Freq. Level  Factor ment  Limit  Over Height  Degres
MHz =T ] dEuvim  dBuivim dB Detector o degree  Comment
1 " 51.6616 9.34 2404 3343 40000 657 QP
2 243.3772 14,82 2,53 37.7h 4600 -B25 0P
3 3325187 268 24.79 2747 4600 1853 QP
4 451.13580 203 281 30.04 46.00 -1588 QP
5 5827425 265 30.87 3352 4800 1248 QP
& 741584 064 .00 3484 4600 1118 QP

www.cblueasia.com
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Mode: Transmitting mode Polarziation: Vertical
Temp./Hum.(%H): 26'C/56%RH
Radiated Emission Measurement

Fila :RE Diata =6 Diata: 2020010628 Ll Timer |- F 340312

T20 Ve

B2

FCC Paitlh Clazs B
a2
42 : IV

! 0 Do a0 50 GO F0 80 [biz] Jiu ann 500 s00 Fo0 1000800
Site Polarization:  Vertical Temperature:
Limit: FCC Part15 Class B Power:  ACTZ0WEDHZ Humicity: %
EUT: IPTVY Set-top box Distance: dm
BN MAGAZ54
Made: 245 WIFI mode
Mote:
Reading Correct Measure- Antenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
MHz dsuy [ dBuvim dBuvim a8 Dwatacton =] degres  Commsnt
1 412785 MNM.T77 24.07 35.84 4000 416 QP
2 ¢ 520251 1352 24.05 avTET 40.00 243 QP
3 715806 1089 20.63 .52 4000 848 QP
4 125.4457 577 2263 28.40 4350 1510 QP
5 180.0165 7.23 20.85 28.08 4350 -1542 QP
6 2433772 9.56 22.93 32449 4600 -13.51 QP

BlueAsia Technology Services(Shenzhen) Limited
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B Above 1GHz

Page 54 of 63

B Remark: During the test, pre-scan the 802.11b/g/n mode, and found the 802.11g mode which it is

worse case.
802.11g (worst case of ANT1)
lowest channel
Radiated Emission Measurement
Filg [RE Data #78 et 202001 420 L Time: F°F 720:35
a0 diudim
&8
™ FECE Pani5 (PE]
[+
SR . L o FEE Par 15 1AV]
] %
] - i
) M‘Uf f MM WN’“MMW
" |
F]
180
1000000 7500 3350000 45F00  SA0000  BEFS 00 DOS000  S2E 00 10400000 12750, 00 Mz
Sitla Polarization: MHorizontal Tamparaiure:
Limit: FGC Part15 (PK) Power;  ACTI20VEIHz Humidity: %
EUT: IPTV Sei-top box Distance: 3m
BN MAGAZEA
Moda: 802 11g-2412
Nate:  2.4G-WIFI
Reading Correct Measure- Antenna  Table
Moo Mk Freg. Level Factor  ment  Limit  Over Helght  Degres
MHZ =T o dBuim dBuim 9B Detector  cm degres  Commen
1 3855.250 54,36 -2.T8 51.58 T4.00 -2242 peak
2 d4419,250 5317 -3.15 50002 T4.00 -23.98 peak
3 6040750 5458 -4 87 49.71 7400 -24.29 peak
4 %  B167.500 52.20 0.54 52,74 T4.00 -21.26 peak
5 9307250 51.18 1.60 52 68 T4.00 -21.32 peak
] 10576.250 5033 1.7 5212  T400 -21.88 peak

BlueAsia Technology Services(Shenzhen) Limited
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Radiated Emission Measuremeant
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Fila ‘RE Data 273 [hare; 202001 V29 1L Time: I *F 72213

0 e

&R

™ FLC Part15 [PE]

=]

L] . FII |l'..|| 1% 1Av]

I 1 L‘W W’NW

MVJ |

u fuir”

.

180

000800 F7FS00 335000 45500 570000 2 BEFSO0  DOSOO0  GS 00 10400.00 12750000 Mz

Site Polarization: VWertical Temparatura:
Limit: FCC Part15 (PK) Fower;,  AC1I0WEDHz Humidity: %
EUT: IPTV Set-top box Distance: 3m

MM MAG42Z5A
Maode: BIZ 11g-2412

Mate:  2.4G-WIFI
Raading Correcl Measure- Anlenna  Table
Mo, Mk,  Freg. Level  Factor mant  Limit  Over Height  Degres
MHz B s dEuvim  dBuvim 4B Dretacior cm degree  Comment
1 3209.000 5957 -T.83 51.74 7400 -2226 paak
2 4218500  53.38 -2.38 51.00 7400 -23.00 peak
3 5455000 5249 -2.86 49.63 T4.00  -24.37 peak
4 * T978.500 H1.8F 011 51.86 7400 -2214 paak
5 9413.000 06T 0.99 51.86 7400 -22.34 pesk
L 11246000 50,39 1.25 51.64 T4.00 -2236 pesk
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Middle channel

Radiated Emission Measurement

Page 56 of 63

Fila {RE Diaka =80 Date: 202001 V20 I Timee T 'F 724:04

00 diuim

-

n FLCE Pais (PE]

=]

Sl N FEL Par 1% [V

) bl

- 'Hs'iml,\,.w‘ M W

-

i

180

1000000 ZATS.00 335000 452500 5700000  GEFSO0  BOSOO0  92FS00  10400.00 1275000 Mz
Site Polarization:  Vertical Temparatura:
Limit: FCC Part15 (FK) Power,  ACI20EDHE Hurridity. %
EUT: IPTV Set-top box Distance: 3m
BN MAGH254
Mode: BO2. 11g-2437
Mate: 2.4G-WIFI

Reading Correct Measure- o Anlenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
MHZ = =3 dsuvim dBuvim 0B Detector cm degree  Comment

1 % 3843500 65501 -2.43 52.58 T4.00 -21.42 peak
2 4877500  5B.36 -5.04 51.32 T4.00 -2268 peak
3 S5171.260 5612 -4.249 51.83 7400 -2217 peak
4 B167.500 5252 0.0 52.58 T4.00 -21.44 peak
5 5860750 51,23 0.70 51.93 T4.00 -22.07 peak
5] 9401.250 5073 (.89 51.72 T4.00 -22.28 peak
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Radiated Emission Measurement
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Fila :RE Diata 61 [hate: 202001 V280 1 Time: T °F 725:51
WE e
&R
o FLE Partl 5 (PK]
=]
58 FLL Pan15 [AV]
¥ # 1 ;
“ P Y 'PWWN Pngrupo iy
w0
F.
180
1000000 FTS00 335000 ASPS00  SP0000  GEVS.OD  BOSOO0  S2XS 00 10400000 1275000 MHz
Site Polarization: Horizontal Tomparature:
Limit: FCC Part15 [PR) Power:  ACTI0WEDHz Humidity: *
EUT: IPTV Sei-top box Distance: 3m
BN MAGA254
Made: BOZ. 11g-2437
Mate: 2.4G-WIFI
Reading Correcl Measure- o Anlenna Table
Mo, Mk, Freq.  Level Factor  ment  Limit  Over Height  Degres
MHZ = =3 dBuvim dBuvim 9B Dedester cm degres  Comment
1 3655500  BIET -1.80 5197 7400 -2223 peak
2 4877500 5580 -5.04 5085 7400 -2315 pesk
3 TIN50 5273 1,35 5138 7400 -22.62 peak
4 % BZB5.000 51.80 0.8a 52.79 7400 -21.21 peak
5 413,000 5058 1.28 51.87 7400 -2213 peak
& 10870000 45940 177 5147 7400 -22.83 peak
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Highest channel
Radiated Emission Measurement
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Fila :\RE Daka 282 Drate: 0200120 4L Time: |- 'F 728012
200 deim
L]
a FEE Panib (PE]
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S8 - s FLL Pa 1% [AV)
3 P (T ]
-]
]
1an
1000000 17500 3350000 4525 00 SF00U00 &S D0 BO50.00 e 040000 VEFS0. 000 MMz
Site Polarization: Horizontal Temperatura
Limit: FCC Part15 (FK) Power,  ACI20EDHE Hurridity. %
EUT: IPTV Set-top box Distance: 3m
BN MAGHZ5A
Mode: BO2. 11g-2462
Mate: 2.4G-WIFI
Reading Correct Measure- o Antenna  Table
Mo. Mk, Freg. Level  Factor ment  Limit  Over Height  Degres
Hz dsu e -] dsuim dBuim a8 Deatacion cm degres  Commant
1 3520250 53890 -1.81 52.08 7400 -21.81 peak
2 ST11.750 5239 -2.34 50.05 7400 -23.95 pesk
3 v BlA0750 5180 1.2 5318 T4.00  -20.82 peak
4 BAT7.7RO G054 1.34 51.88 T4.00 -2212 peak
5 10670250 5016 1.76 51.92 7400 -2208 pesk
5] 12327.000 50,05 1.75 51.80 T4.00  -22.20 peak

BlueAsia Technology Services(Shenzhen) Limited

www.cblueasia.com

Tel: +86-755-23059481

Email: marketing@cblueasia.com



T BLUE ASIA
Report No. : BLA-EMC-201909-A0402

Radiated Emission Measurement

Page 59 of 63

Fila :RE Diska #83 Date; 2020010628 L Time: | °F 730044
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180

1000000 217500 1350000 4575 00 SF00000 BETE. 00 BOS0U00 S 00 10400000 1275000 MHz
Site Polarization: Vertical Temparature;
Limit: FCC Part15 (PK) Power:  AC120WEDHz Humidity: %
EUT: IPTV Set-top box Distance: dm
BN MAGAZ54
Made: B02.11g-2462
Maote: 2.4G-WIFI
Reading Correct  Measure- Antenna  Table

Mo. Mk, Freq. Level  Factor ment  Limit  Over Height  Degres

KHz s dE dEuhiim dBuhim 48 Dtacion

om degres  Commsrnd

355500  51.EG -1.74 5212 7400 -21.88 peak

4372250 5325 -3.08 5017 7400 -23.83 peak

SETE.250  S2ET -2.34 S003 7400 -23.97 peak

9436500  51.28 1.00 52.29 7400 -21.71 peak

-
2
3
4 * #285000 5250 046 5296 7400 -21.04 peak
5
5]

10705500 5004 1.39 59143 7400 -2257 peak
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8 Test Setup Photo

Radiated Emission

BlueAsia Technology Services(Shenzhen) Limited Tel: +86-755-23059481 Email: marketing@cblueasia.com
www.cblueasia.com



157 BLUE ASIA
Report No. : BLA-EMC-201909-A0402 Page 61 of 63

Conducted Emission
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9 EUT Constructional Details
Reference to the test report No. BLA-EMC-201909-A0401

10 Appendix
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*** End of Report ***
The test report is effective only with both signature and specialized stamp, The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of BlueAsia, this report can’t be
reproduced except in full.
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